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Character and State
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contents-Spark discharge atomic emission spectrometric W
Standards {Routine method)} R
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seven items are tested . The resules see page 2.
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NOTE:Any duplicated copy will be invalid without a red stamp specially for
inspection restamped.

Remarks The committed testing report is responsible for the samples only.
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EXPLANATION

- This report will be invahid without the signature of the concerned inspector,

L

venifier and approver respectively and a special stamp for inspection.
This report will be invalid in case itis altered, deficient, duplicated without
re-stamping with the special stamp of inspection or without a page scal.

. The entrusted test report is responsible for the samples only,
- Incase of any disagreement, apphicant shall make a request for explanation or

retest within 15 days after the report issue date, otherwise no requests will be

accepted.

- Following information, if any, should be included in the report :

When the test has not been carried out in our laboratory;

The explanation of sampling plan and program adopted;

Environmental conditions and specific information that may affect the test
result during sampling;

standards or specifications that are related 1o sampling method or sampling
program and any deviation, addition or omission to these specifications:
When any deviation, addition or omission 1o the testing approach occurs and
special test condition is required;

When the non-standardized measurement or subcontract is applicd:

When the uncertainty in measurement is necessary to be mentioned;

When explanation to the test result is needed:

Any particular methods applied or additional information required by the client
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